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9. B:OAIRIEF L | SETTING THE BOBBIN INTO THE BOBBIN CASE

1) EEFIT AR TN, BEERH® i, M
Feok s Tl e @it k.

2) PIECER@, TR TR L g Eh

I } Pass the thread through thread slit @, and pull
the thread in direction @ .
By so doing, the thread will pass under the tension
spring and come out from notch .

2] Check that the bobbin rotates in the direction of the
arrow when thread @is pulled.































(2) LEDREINET 08 NI A ik (2) How to operat the LED light

1) m I]jf}ﬂ?ﬂjjizkg. LEDET 4% 1) Push the hul.l.::-lle,[.l‘:ll light be bright.
2) WS @ . LEDLT K. 2) Pull the button@®@, LED light be power off.
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PARTS BOOK

BT, FEHFEY, #5.

Please confirm the relative applications Ref. No,part No.
when buying the parts.
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MACHINE FRAME&MISCELLANEOUS COVER COMPONENTS
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1.405% - Sha A4

3 fr 2 & B Description Bom| &
Ref, NO. Part NO. Qty Note
47 GR3355 Fo kel Arm thread guide Left 1
48 GS0551 e T Screw 11/64x40 L=6 1
49 GR1458 AR A Y L Ribber plug 2
50 GS053 EAR AT Screw 3/16x28 L=9 3
51 GM340/4 I A IR 1 Slide plate asm. 1
52 GM204 12 Slide plate 1
53 GW434 i Bed slide spring 1
54 GS045 T Screw 3/32x56 L=2.2 2
55 G50548 AR L Bed screw stud 4
56 GR724 Jeil1 3% Ruler stopper 1
57 GS8373 $e i1 SERET Screw 11/64x40 L=6 2
58 GX565 ivasdnt ka3l Pole 2
59 GQ276-8 G Model plate 1
60 GR9890-40 Hee AR Bobbin base 1
61 GS9890-41 LRER IMET Screw 3
62 GRY890-26 Wik )] Knife 1
63 GS226 GRERWWER TIRET | Knife screw 2
64 GRY890-38 e b 3R 1 Thread tension asm. 1
65 GRIE90-38-1 Iz £5 o 1 Tension nut 1
66 GR9890-38-2 SR emET Tension post 1
67 GRY890-38-3 3 28 Tension spring 1
68 GRY890-38-4 Je L4 Thread tension disk presser 2
69 GRY890-38-5 i ER AR Thread tension guide 1
70 GRY890-38-6 JeegeRft (F) Tension nut 1
71 GRY890-46 AL Motor cover 1
72 GS1769 e L RLR B R ET Screw 3/16 x 28 1.=20 3
73 GRY890-47 AR TR | Stainless steel working table 1
74 GRY890-35 it £k ek 2 Thread guide plate 1
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2. L5h - PRERERMF
MAIN SHAFT&THREAD-UP LEVER COMPONENTS
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IMPACT CONTROLLER SYSTEM

Sy pr






B4 - THIERMH

4.5H4F -

UPRIGHT SHAFT&HOOK DRIVING SHAFT COMPQNENTS

NEEDLE BAR,
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HAND LIFTER COMPONENTS
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6.3 BB 4

5 ke = & ﬁ: Description L SR
Ref. NO. Pant NO. Oty Mote
47 GZ437 R Feed driving shaft ]
48 GR 1469 5 S B 4 1 Thrust collar asm. I
49 GS39 EF SR T Screw 1/4x40 L=6 1
50 GO473 e kL E Feed rocker shaft bushing 2
51 GS092 S EET Screw 11/64x40 L=7 2
52 GR1524 36 5 Sh i P Retaining ring 1
53 GR3379-8 20 0 Feed bar crank asm. 1
54 G569 R ERET Screw 3/16x28 L=14 1
55 GHS70 BT Lthman Driving shaft crank asm. 1
56 GS037 165 L h R ET Screw 11/64x40 L=10.5 1
57 GR3386-8 )k PR FHH Reverse feed control lever asm. 1
58 GR1469 st Bt Thrust collar asm. 1
59 GS39 o s R ET Screw 1/4x40 L=6 2
60 | GR3385 {8132 ¥ FhO XY 8 Rubber ring ]
61 GZ438 815 ¥ Feed reverse shaft 1
62 GO9850-57 {5035 ¥l B R 25 Feed lever metal 1
63 GS033 % BT WET Screw 1/4x40 L=8.5 1
64 GS050 EEEHEFERE | Screw 1/4x40 L=10 1
65 GR9890-64 % FHE F Reverse feed control lever 1
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7.8 & 4

THREAD TRIMMER COMPONENTS
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8.8 zh Bl i S F
AUTOMATIC REVERSE FEED COMPONENTS

9.3k L AR

THREAD CLAMP DEVICE




8.H zh & ¥ 7f ¥

e il - LL . ;
bilki h ! # P Description P& |2
Ref. NO. Pan NO. Qty Note
1 GRORY0-33 XA Switch block 1
2 GR9890-51 JEX:Rl5% Swicth cover [1]
3 (5053 el Screw 3/16 x 28 [.=9 [1]
4 GRY9890-33-1 W £k Wire [
3 GRY890-33-2 FE L Connecting terinal [11
f GR9%90-33-3 ol 8 4 510 Reverse feed button 11}
7 GRO890-33-4 LEDd T LED light hutton [
8 GR9890-33-5 RIS Switch i
y GROBY(0-33-6 HL i B Circuit board 1]
10 GRO989(0-33.7 LED4[ LED light 1]
11 GR9890-33-8 it SRR Thread guide cover 1)
12
13
14 GR625-8 AREE] E-ring 5 2
15 GR7687 1 =h ) 2k 6 4k F Reverse feed connecting shaft 1
16 AEEE] E-ring 9 |
|7 GH1002 Fi 2l B 2% 8BS Connecting arm asm. 1
18 GRI1028-8 TF 8 E-ring 4 1
19 GR7691 14 &l 1 15 ) ik FF Reverse feed connecting link ]
20 GRI1027-8 FE 51 E-ring 12 1
21 GO363-8 )y Washer 16x 24 x 2.6 1
22 GO362-8 Mokl Rubber plunger 1
23 GRID2ZR-8 JFE 518 E-ring 4 2
24 GR7692 HEHRY Plunger arm pin I
25 GQ796 11 sh {06 ) o R B Reverse feed magnet asm. 1
26 (G5525-8 W Screw 15/64 x 28 L=12 2
27 BT Serew 3/16 L=Y I
28 11 Bl o i T Plunger spring 1
29 oG5 £ Pin contact 2
30 BRET Screw 3/16 x 28 L=6 I
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OIL LUBLICATION COMPONENTS
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OIL RESERVOIR COMPONENTS
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12 .3 26 Z2 5B

THREAD STAND COMPONENTS
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13. B4

ACCESSORIES







SHANGHAI BIAOZHUN HAILING SEWING MACHINERY CO., LTD.
ADD: NO.850 Shulin Road, Songjiang District Shanghai, P.R.China
Zip Code: 201612
Overseas Business: TEL: 86-21-64853303 FAX: 86-21-64854304

E-mail:sales@highlead.com.cn http://www.highlead.com.cn

The description covered in this manual is subject to change for improvement of the commodity without notice
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